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PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Outer Tube_Cyclic7100-805011

Roll Clamp Block A7100-802042

Roll_Side Plate A7100-801023

Roll_Side Plate_Lock7100-983024

Stop Collar_Cyclic7100-820025

Cyclic Lock Stud7100-986026

Inner Thrust_Pivot Stud7100-978027

Stick Lock Plate7100-982018

Cyclic Lock Spring9271K67319

Cyclic Lock Spring_MIR9271K607110

Pivot Stud B_Cyclic7100-8480211

Pivot Stud_Cyclic7100-8270212

.500" x .5625" x .250 OALGFI-0809-04413

10-32 x 2 5/8"AN3-25A114

#10 Flat Washer x .031"AN960-10L215

10-32 Stop NutMS21042-3116

1/4"-28 x 1"AN4-10A217

1/4"-28 x 2 3/4"AN4-26A418

1/4" Flat Washer x .062"AN960-4161219

1/4"-28 Stop NutMS21042-4620

5/16"-24 x 3"AN5-30A 221

5/16" Flat Washer x .062"AN960-516422

5/16"-24 Nylon Insert Lock NutAN365-524A223
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31196 490th Street, Kasota, MN 56050

507-933-9033
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THIS DRAWING AND THE INFORMATION HEREIN IS THE EXCLUSIVE PROPERTY OF GYRO TECHNIC INC 

AND IS NOT TO BE REPRODUCED OR USED TO MANUFACTURE ITEMS FOR USE OR SALE BY ANY OTHER

PERSON OR CONCERN WITHOUT THE WRITTEN PERMISSION OF GYRO TECHNIC INC.
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